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Eilti{s B Battery information
AR s TN .
I\gme it _Brand ‘ ;
2 5 BP3S2P3450P-02 FAIAT /
o ] ype Ongmal_ tested type
tmf_ax%ﬂi(V) 108 Ah/ERt 6600mAh ,72Wh Typical
Nominal voltage ) _ Capacity/energy Capacity: 6900mAh,75Wh
ik A 7¢ B 1 HLh AL HEh()
Descjption Rechargeable Li-ion battery Li content ‘
Lt (kg) 0330 Br REMRHE Black
Mass Appearance plastics cement shell
W15 B Test information
FRERS e SRR 5 B8
Original test report No. 2020-05-00001 Date of test report 2020-05-21
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R 55 38.3 5t UNITEDNATIONS "Recommendations on the ~ ST/SG/AC.10/11/Rev.6/Ame
Test standard TRANSPORT OF DANGEROUS GOODS" Manual of nd. |
Tests and Criteria 38.3
T.1 FEEARAN *5 T.2 G AL
Altitud;ﬁzjmﬁuqlgon AH# Passed Thermal test &Hf Passed
T.3 Rzl & T4 it
V;r:{t;i;)n% &1 Passed Shock &% Passed
T.5 ShF ~ T.6 $FIE
External short circuit At Passed Crush 8% Passed
T.7 3L RE7E N T.8 Siifil i
Overcharge Ak Passed Forced discharge &1 Passed
383.3(f) / 3833 (g) /
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341128700001 Rechargesblei-lon Batlenr i
Rating 10 8Vdc = 6ROUMAN 7IWH

Typical Capacity: 6900mAh, 75\Wh

Model name: BP3SIPIA50P-02

W FE 1 45 06 45 18 0% T fG 0 6 403 4 100 22 0015 i 50 0 b ot T )

G ST/SG/AC.10/11/Rev.6/Amend.l 38.3 #5 #E 32 3K . The tested samples meet the
C ’”l ; requirements of test items of the UNITED NATIONS "Recommendations on the
i TRANSPORT OF DANGEROUS GOODS" Manual of Fe§is  and™Criteria
ST/SG/AC.10/11/Rev.6/Amend.1 38.3
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%44 Signature 4 -% e
R4 Title
Bl 44 T Vice chief engineer
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